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E  Muscle pain

1 Paracetamol, NSAIDs

2 Muscle relaxants: diazepam, baclofen, dantrolene
3 Physiothérapy, arorriatherapy, relaxation, heat pad

F  Bladder spasm

I Oxybutinin 5mg tds

2 Amitriptyline 10 - 75mg nocte

3 If catheterized, intravesical bupivacaine 0.25%, 20 mls for 15 mins tds

G Acute pain of short duration
For example pain on moving a fractured limb or changing a painful dressing

1 Dextromoramide given sublingually 20 mins prior to procedure
2 Entonox |

H  Pains amenable to nerve blocks

Some techniques are easily learned by the non-specialist whilst others should be
performed only by pain management specialist anaesthetist. Neura] blockade can
be temporary with local anaesthetic or semi-permanent with neurolytic agents
such as phenol. By reducing local inflammation, injected steroids are particularly
useful when pain is due to compression of the nerve

I Intrathecal opioid and local anaesthetic infusions may help in difficult pain§

2 Back pain due to metastases often responds to epidural injection of high dose
steroid and local anaesthetic. Caudal injections are easily performed and are
useful for sacral pain. Thoracic and cervical epidurals are much more difficult

3 Chest wall pain eg due to mesothelioma - can be very difficult to control:
intercostal and paravertebral blocks are easy to perform; success claimed for
cervical cordotomy or thoracic epidurals in very specialized hands

4 Upper abdominal pain especially due to pancreatic tumour - 80% success
claimed for coeliac plexus block

5 Lower abdominal and pelvic pain - lumbar plexus block worthwhile benefit
but less successful

6 Hip pain - psoas compartment block

7 Perineal pain - saddle anaesthesia using intrathecal phenol. Like all neurolytic
techniques this is the prévince of the specialist

8 Rib pain - temporarily abolished by intercostal injection of local anaesthetic
proximal to lesion. Longer term benefit from infiltration with depot steroid.
Care needed but technique well within capability of trained non-snecialict
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There are many causes of nausea and vomiting and more than one cause may
often be identified in any particular patient. Mechanisms are outlined opposite.
See next page for profiles of antiemetics and standard dose regimes

Cause Therapy ‘
Raised intracranial pressure | Dexamethasone (see p32) |
2 Cyclizine .
Anxiety etc | | | Benzodiazepines - diazepam 2 - | 5mg daily
2 Midazolam 10 - 30mg/day via syringe driver
Motion, positional 1 Cyclizine '
| 2 Hyoscine

Endogenous toxins, drugs | Haloperidol
2 Prochlorperazine
3 Methotrimeprazine
4 Metoclopramide

Chemotherapy (short term) 1 Consult oncology colleagues
2 Lorazepam for anticipatory vomiting ¢
3 Dexamethasone in reducing doses over 5 days
4 SHT3 antagonists-only effective in early emesis

Gastric stasis | Domperidone
2 Metoclopramide
3 Cisapride

Gastric irritation | Antacids
2 Proton pump inhibitors
3 Misoprostol 200mcg bd if caused by NSAIDs

| Indeterminate -1 Cyclizine

2 Prochlorperazine

3 Methotrimeprazine

4 Dexamethasone 4 - 8mg daily
Constipation See separate section on p20
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C Dopamine (D2) antagonists

Haloperiddl Antiemetic of choice for opioid induced vomiting
: 1.5 - 5mg at night, oral or sc |
2.5 - Smg over 24 hours by csci

Methotrimeprazine Some activity at several sites (AChM, D2, Hy, § HT2)

Sedative at higher doses (25 - 100mg in 24 hours)
Antiemetic activity at low doses (6.25 - 25mg in 24 hours;
Use at lowest effective dose unless sedation required

Dose varies from 6.25 daily to 25mg tds orally or sc - .
May be given as csci

Prochlorperazine 5 - 10mg tds orally
' 25mg suppository tds rectally
~ 12.5mg tds by deep im injection
3 - 6mg bd as buccal tablets
Do not give sc

Metoclopramide Also prokinetic |
10 - 20mg three times daily orally or im
- In high doses (more than 100mg daily) acts as SHT3
antagonist and possibly as SHT4 agonist

Domperidone Also prokinetic ‘
Less likely to cause sedation or extrapyramidal problems.
10 - 20mg tds orally .
30 - 60mg suppository tds rectally

D 5SHT3 antagonists

Mainly used in early emesis caused by chemotherapy/radiotherapy: no good
evidence of efficacy in other situations

Ondansetron - 8mg bd - tds orally; may also be used sc, im or iv

E SHT4 agonists

Cisapride 10mg tds orally
‘Metoclopramide See-above
Domperidone See above

Note: csci = continuous subcutaneous infusion

fre ——AS
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4 Drug thepapy'
rinkage of tumaot sses
Cytotoxic chemotherapy may occasionally be helpful if the patient’s overall
condition is good, especially in primary carcinomas of the ovary or colon
Dexamethasone 4 - 8mg daily may help to relieve peri-tumour oedema and
thus relieve obstruction; particularly helpful with gastric outlet obstruction.
May need to be given im or sc in first instance |
Colic
Avoid/stop stimulant and bulking laxatives and prokinetic antiemetics ‘
- (metoclopramide, domperidone, cisapride)
Hyoscine hydrobromide 0.3mg qds sl
Hyoscine butylbromide 20mg qds orally or 40 - 80mg daily by csci
Mebeverine 135mg tds orally ‘
Loperamide may help |
- hing abdominal pai
Strong opioids - Diamorphine by csci
Aim to abolish nausea and to reduce vomiting to a minimum
Cyclizine (see p14) ]
Haloperidol (see p15) ! @
Methotrimeprazine (see p15) -
Prokinetic agents (SHT4 agonists) may help where there is gastric stasis,

ileus or pseudo-obstruction but are contra-indicated in the presence of coli
or if there has been a gastro-jejunostomy

Use pure faecal softeners to coax stool through narrowed loops of bowel

Docusate sodium up to 200mg tds

Magnesium hydroxide mixture 20 - 30ml od - bd

Anti-secretory dgenis

H blockers (ranitidine, nizatidine) may be useful in high obstructions to
reduce the volume of gastric secretions

Hyoscine butylbromide is a relatively mild ann-eecretory agent

Octreotide* (see p18) has powerful anti-secretory properties
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MOUTH PROBLEMS

Good mouth care is essential to the well being of debilitated patients

| Assess oral cavity daily using a pen torch and spatula. Note the state of the
lips, teeth/dentures, mucous membranes and tongue, also the type/volume of
saliva | -

2 Assess nutritional status - quality of diet and adequacy of fluid intake ‘

3 Assess mental state - will determine the patients' ability and willingness to
participate in their care

Causes / Risk factors

| Poor oral hygiene

2 Poor nutritional state, dehydration, drowsiness, anaemia

3 Oral thrush and other infections

4 Oral tumour

5 Drugs - opioids, tricyclic antidepressives and hyoscine cause dry mouth; som
cytotoxics can cause ulceration

6 Local radiotherapy can cause decreased saliva production and oral plcers .

I Review medications causing dry mouth/ulceration

2 Treat oral infections

3 Drug therapy
Frequency of care depends on the patient's condition

General care |

Corsodyl mouthwash - antiseptic and inhibits plaque formation. Use regularly
after meals and brushing

Betadine and Oraldene are antibacterial and antifungal but have little antiplaq
activity

Glycerine thymol has mainly mechanical cleansing properties but is transiently
refreshing

Ascorbic acid 1g effervescent tablet - allow a quarter or a half of one tablet to







ANOREXIA

1A reduced interest in food, Wthh at its most severe may manifest as nausea

2 Often associated with taste changes

3 May increase (appetite diminishes) as the day goes on

4 Distinguish from mouth problems, dysphagia, early satiety due to gastric stasis
Causes / Risk factors ®
| Extensive malignancy (but occasionally occurs as a presenting symptom)
2 Uncontrolled symptoms

3 Psychological, emotional and spiritual distress, especially depression

4 Drugs, especially cytotoxics, digoxin |

Management

1 Treat nausea, pain and other symptoms
2 Reduce psychological distress with support and counselling
3 Treat depression ;

4 Review drugs e
5 Aim to provide frequent, small, attractive portions within pleasant and social
surroundings

6 Drug therapy - if drugs are needed and there are no contra-indications

Alcohol before meals

Megestrol acetate 160 - 320mg daily

Medroxyprogesterone 100mg tds

Dexamethasone 2 - 4mg each morning or prednisolone 10mg daily to tds
Steroids should always be used with caution, and the dose reduced to the
minimum effective at any time, because of the risks of muscle wasting, skii
thinning and (rarely) ‘osteoporosis; may also precipitate diabetes. Patients
with a history of tuberculosis who have not been treated with triple
chemotherapy should receive prophylactic isoniazid
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DIARRHOEA

The patient who speaks of ‘diarrhoea’ may either be referring to the frequency o
bowel motions, or to the fact that motions are loose; it is therefore important to
define the problem by history or examination if a diagnosis is to be reached

Causes / Risk Factors

1 Excess laxative use

2 Infections, including Clostridium difficile, Candida spp @
3 Impacted faeces with overflow (spurious diarrhoea)

4 Subacute intestinal obstruction

5 Previous treatment: pelvic radiotherapy, extensive bowel resection

6 Pancreatic insufficiency, characterized by bulky, offensive stools which float

Management
1 Specific tretment

Ensure no excess laxative use
Screen for infections, and prescribe appropriate antibiotics
Octreotide* (see p18) for faecal fistulae, subacute obstruction, carcinoid
Prednisolone enemata or foam for radiation induced diarrhoea ¢ ®
Pancreatic enzymes (Creon capsules; 2 strengths) for steatorrhoea

2 Symptomatic treatment )
Loperamide 2 - 4mg every 6 hours; binds to opioid receptors in gut
Cophenotrope (Lomotil) 2 tablets four times a day
Codeine Phosphate 30 - 60mg tds - qds

Fistulae

Management |

| Assess fistula size and site, and patient’s overall condition

2 A colostomy bag is often needed for collecting effluent. A good seal is neede
and advice should be given about skin care and frequent emptying of bag

3 A well-fitted appliance minimizes the risk of odour. Metronidazole may be
helnful if there is a blind loop or overgrowth of anaerobes













BREATHLESSNESS
Diagnosis |
Breathlessness is usually multifactorial. Investigations such as chest x-rays/scan

or blood gases may
or in combination,

patient. There is inevitably a psychologic

frightening

s:a"sgs l B.l’sk ta gtﬂﬁ'
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Impaired gas exchange

Airflow obstruction
a) Large airways

b) Small airways

Decreased effective lung volume

Increased lung stiffness
Decreased alveolar gas exchange
Pain

Neuromuscular failure

Increased demand
Anxiety
Anaemia

be of limited value.
is often necessary to
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A therapeutic trial of medications, singl:
find out what works in an individual
al component - breathlessness is alway

turnour

extrinsic compression

laryngeal palsy

radiation stricture

chronic obstructive airways disease

Tymphangitis carcinomatosa

effusions

pneumothorax

extensive tumour

collapse

infection ’

ascites . .

pulmonary cedema
lymphangitis carcinomatosa
fibrosis

pulmonary embolism
pericardial effusion
thrombotic tumour

pleurisy
chest wall infiltration
rib/vertebral fractures

paraplegia

phrenic nerve palsy
cachexia

paraneoplastic syndromies
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Specific treatments |

1
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Steroids such as dexamethasone 8 - 12mg daily may be useful in airway
compression by intrinsic or extrinsic tumour, post radiation
stricture/fibrosis, bronchoconstriction, and lymphangitis carcinomatosa
Radiotherapy/brachytherapy, endoscopic laser/diathermy, bronchial
stents may all help large airway obstruction due to intrinsic or extrinsic
compression

Antibiotics for infection, if appropriate - symptomatic medication can b;,
given whether antibiotics are prescribed or not

Drainage of pleural effusion with or without pleurodesis

Paracentesis of ascites, and/or diuretics (see p24)

Chest drain for pneumothorax

Diuretics for pulmonary oedema

Inhaled bronchodilators - can be helpful for patlente with carcinoma of
bronchus who may have previously undiagnosed COAD
Hyoscine/glycopyrronium - for drying excessive upper airway secretions
Anticoagulation for pulmonary emboli. Warfarin is potentially hazardous
in malignant disease and has many drug interactions.It therefore needs )
meticulous monitoring. Low molecular weight heparin given by SC
injection may be as effective and safer .

Aspiration of pericardial effusion with or without formation of a
pericardial window

Analgesics - pain on respiration can lead to inadequate ventilation.
Opioids, NSAIDs, nerve blocks, radiotherapy and rarely cordotomy may b
appropriate for pleurisy, tumour infiltration of the chest wall, rib/vertebral
fractures

Teflon vocal cord injection for laryngeal nerve palsy (seek ENT opinion)
Blood transfusion should be considered if haemoglobin <9 g/dl
Physiotherapy for bronchiectatic secretions
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HICCUP

C / Risk facte

| Peripheral  (diaphragm, phrenic nerve stimulation)
gastric distension or irritation
liver enlargement/involvement
intrathoracic nodes/tumour

2 Central (medullary stimulation)
raised intracranial pressure @
brain stem CVA/tumour
uraemia

Management

1 Rebreathing with a paper bag (raises pCO2 levels)

2 Drinking cold water or taking a teaspoon of granulated sugar (pharyngeal
.stimulation) ‘
3 Drug therapy
Peripheral causes: Metoclopramide 10mg qds
Domperidone 10 -20mg 4 - 8 hourly ; "'y
Antacids containing dimethicone (Gaviscon, Asilone
Dexamethasone 4 - 12mg 0d
Ranitidine 150mg bd
Central causes: Chlorpromazine 10 - 25mg tds

Haloperidol 0.5mg tds
Diazepam 2mg tds
Dexamethasone 4 - 12mg od
Nifedipine 10mg tds
Baclofen Smg tds

None of these treatments is consistently reliable
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SBIEAL.'QQRQ COMPRESSION |

Be alert for early signs, which can be subtle (eg heaviness of the legs). Do not

wait for signs to become unequivocal: early diagnosis and urgent treatment

(within hours) are vital to improved outcome, mobility and continence. Once

paralysed, only 5% walk again, but some survive more than one year.

1 Often back pain with or without radiation in the territory of a nerve root,
followed by leg weakness, sensory changes and bladder or bowel disturbar@,
but can be any combination of these

2 If higher level, there is likely to be a sensory level with brisk reflexes; if caud;
equina compression, reflexes may be diminished

Causes/risk factors

1 Epidural invasion from vertebral body metastases or paravertebral nodes

2 Bony deformity from vertebral body collapse

3 Blood borne epidural or intradural metastases

4 Primary spinal cord tumour

Management

Depending on patient’s general condition: ¢ o

I Immediate  * Dexamethasone 16mg per day_
» Urgent referral to radiotherapist or neuro/orthopaedic surgeon
* Emergency CT/MRI scan

2 a) If gradual onset, or if rapid onset but paraplegia present less than 24 hours,
surgical decompression may be possible; otherwise radiotherapy

b) If rapid onset and established paraplegia, radiotherapy may not help excep
for pain relief

3 Established paraplegia: e pressure area care
e yrinary catheter

* bowel regulation - allow some constipation and
use regular enemas or suppositories

» physio and OT assessment - wheelchair, home
modifications '

» psychological readjustment

4 Specialist palliative care assessment for management and/or rehabilitation is
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ANXIETY

Diagnosis

1 Feeling of being on edge, restless or agitated

2 Inability to concentrate

3 Difficulty in getting to sleep

4 Physical effects such as sweating; tachycardia, staring eyes with dilated pupils

Causes/risk factors . | | o
1 Past history of anxiety

2 Poor symptom control

3 Inadequate/inaccurate information

4 Unfamiliar surroundings

5 Steroid treatment/salbutamol therapy

6 Withdrawal of drugs eg opioids/benzodiazepines
7 Uncertainty about the future

8 Concern for family/finances etc

Management
1 Support for patient and family - @

2 Appropriate information and discussion with patient and family *
3 Relaxation techniques -
4 Drug treatment, eg
Diazepam 2mg bd and 5mg at night
Propranolol 40mg bd to tds for somatic symptoms
Lorazepam 0.5 - Img given sublingually may be helpful in panic attacks

If the patient is unable to swallow or has a syringe driver for other reasons,
consider midazolam 10 - 20mg per 24 hours by csci
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DROWSINESS
Causes/risk factors

Organic

1 Impending death

2 infectiqn, especially within respiratory and urinary tracts
3 Raised intraérania] _pressﬁre

Biochemical | | @
| Metabolic abnormalities: uraecmia, especially if on opioids.

hypercalcaemia

hyper/hypoglycaemia

hepatic failure (palpable liver?)
respiratory failure (blood gas analysis likely to be
inappropriate)
2 Drugs opioids, tricyclic antidepressives, benzodiazepines,
anticholinergics, antipsychotics, antihistamines
Other
1 Fatigue \
2 Insomnia | | , o
3 Psychological withdrawal ‘
4 Postictal

Management

1 Assess accurately; if patient is near to death due to advanced disease, further
interventions are unlikely to be appropriate
2 Correct physical causes listed above if indicated
3 Drug therapy |
Dexamethasone up to 16mg daily for raised ICP
Protriptyline for retarded depression
Dexamethasone 2 - 4mg daily may act as stimulant
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WEAKNESS

Causes / Risk factors

| Cachexia - cancer-related, inadequate nutrition

2 Metabolic - hyponatracmia, hypokalaemia, uraemia, hypercalcaemia, anaemia
diabetes mellitus, adrenal insufficiency, hyperthyroidism, hypothyroidism,

. liver failure . | |

3 Neuromuscular damage - by tumour to brain, spinal cord or peripheral nerv.!
MND, myopathy, peripheral neuropathy, myasthenia gravis, Lambert-Eaton
myasthenic syndrome o

4 Drugs - steroids, sedatives, diuretics, antihypertensives (via hypotension)

5 Emotional - anxiety, depression, fear, isolation, apathy

6 Prolonged bed rest '

7 Infection

Management |
1 Take a good history and examine thoroughly to elucidate and treat possible
reversible causes
®

2 Review drug regimen and minimise possible causes t

- 3 Correct any metabolic/biochemical abnormalities as far as possible

4 Provide dietary support as appropriate (see p21)
5 Rehabilitation for specific weakness by a multiprofessional team. Help with
coping and acceptance if appropriate
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1 Symptoms - tiredness, weakness, breathlessness
2 Blood counts - haemoglobin, RBC indices, platelets and WBC

Causes / Risk factors

| Increased rate of RBC loss

* Bleeding - acute or chronic (microcytic, reticulocytes, thrombocytosi)

* Haemolysis - primary or secondary - autoimmune, drugs, infection
(macrocytosis, reticulocytes, raised bilirubin)

2 Reduced RBC production |

« Chronic disease and renal disease (normochromic, normocytic)

* Bone marrow infiltration - leukaemia, lymphoma, carcinoma (prostate, breast

* Aplastic - especially drugs

» Sideroblastic secondary to malignancy

» Infection, debility

» Deficiency of iron (microcytic), B 12 or folate (macrocytic)

Management

1 Treat cause if appropriate - see bleeding/haemorrhage, review medication

2 Consider transfusion if symptomatic, specific benefit is anticipated and if
Hb <9 g/dl and not macrocytic. Transfusion carries the risk of causing acute
heart failure in debilitated patients and the elderly. If transfusion is appropria
use packed cells with diuretic cover at a rate of 2-4 units maximum per day,
depending on clinical status

If chronic anaemia, patients adapt even if Hb 8.0 - 9.5 g/dl. Do not transfuse
unless a specific benefit has been identified

3 Reassess one week after transfusion to assess any symptomatic relief affordec
by the transfusion and review as symptoms may have had other causes. If littl
relief then transfusion need not be repeated if the haemoglobin falls again;
consider other causes and treatments







o

C risk fact
1 Allergies

2 Hepatic disease - biliary obstruction
3 Chronic renal failure

4 Lymphoma

5 Parasités - scabies, fleas

6 Skin diseases - eczema, psoriasis

7 Iron deficiency

Management

1 Alleviate causes if possible

TLEO00084-0046

2 Avoid provocative influences, eg rough clothing, vasodilators, overheating
3 Try to break the itch/scratch cycle - clip nails short, wear cotton gloves, appl:

paste bandages

4 Avoid washing with soap and bubble bath; add a handful of sodium

bicarbonate to a cool bath. Pat rather than rub dry

5 Use emulsifying ointment as a soap substitute, a bath emollient, eg Oilatul@®
Balneum and an emollient after bathing, eg Aqueous cream or Djprobase
cream. Apply surface cooling agents with emollients, eg 0.25% - 1 % Mentt

in Aqueous cream, Calamine lotion BP
6 Drug therapy

Hydroxyzine 25mg nocte

Sedating antihistamines Chlorpheniramine 4mg qds
Non-sedating antihistamines Loratidine 10mg od
In obstructive jaundice Consider referral for stent

Cholestyramine 6-8 g per day
Aludrox 10-15 mls tds or qds
Stanazolol Smg bd
Ondansetron 8mg od

Other drugs " Cimetidine 400mg bd, diazepam 2mg tds
. Chlorpromazine po or methotrimeprazine
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PRESSURE AREA QA. RE

| Extrinsic factors - pressure, shear, friction, incontinence

2 Immobility, malnutrition, dehydration, old age

3 Contributing medical condition and treatment (eg steroids)
4 Cachexia

@
Management - General
| Assess patient using appropriate "risk factor scale” (preferably Waterlow) at
regular intervals - daily for high risk, weekly for low risk
2 Assess patient for pressure relieving aids according to risk - static or air
mattress, bed cradle '
3 Assess for aids to movement as appropriate - monkey pole; cot sides, slings
4 Turn bedbound patients every 4 hours as appropriate, encourage chair-boun
patients to stand every 2 hours
5 Improve nutritional state if possible - offer dietary advice, dietary suppleme
drugs. Refer to dietitian if appropriate
6 Avoid rubbing pressure arcas. Use barrier creams sparingly if patient is ®
incontinent - consider catheterisation "
7 Assess pain particularly at dressing changes -
8 Drug therapy
Ascorbic acid and zinc may be useful in sore prevention
Antibiotics may be used as appropriate if infected
Metronidazole (topical or systemic) may be used if offensive (putrid) o«
Flamazine is useful for painful excoriated skin
Paracetamol or NSAID may alleviate wound pain
When dressing changes are painful consider -
short acting morphine preparations, dextromoramide or Entonc
applying lignocaine gel to wound or dressings
If wound pain uncontrolled mix diamorphine 10mg with Intrasite gel
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FUNGATING WOUNDS
Causes / Risk factors
Tumour infiltration of epithelium and its surrounding blood and lymphatic

vessels

General Management
1 Assess wound and patient's overall condition. Consider management goal
2 Radiotherapy may reduce bleeding and discharge; surgery and skin graftirg

may aid healing

3 Consideér antibiotics if appropriate _
4 Clean wound with 0.9% sodium chloride solution
5 Ensure adequate analgesia

Specific Management
1 Depending on the wound problem:

light exudate -
heavy exudate

cavity

" bleeding

infected

painful -

2 Drug therapy
Analgesics
Antibiotics
Anti-pruritic

use Granuflex or Sorbsan

use Sorbsan, Kaltostat or Intrasite covered with
absorbent pads

use alginate rope (Sorbsan), foam dressing (Allevyn) 0
Dermasorb, filling 50% of cavity

use alginate (Kaltostat or Sorbsan)

may need to soak dressings with saline before removmg

can use adrenaline 1:1000 to stop bleeding

use Intrasite or Granugel mixed with metronidazole |
and charcoal dressing (Clinisorb)

see p47

NSAID, morphine
metronidazole orally (cheap) or topically (expensive)
sedative antihistamine, eg chlorpheniramine
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PSYCHOLOGICAL AND SPIRITUAL CARE

Palliative care extends far beyond pain relief and the alleviation of symptoms
An essential component of palliative care is the need to address psychologicz‘ﬂ.
and spiritual needs of both the patient and their family/carers. This does not
necessarily require specialist help. All doctors and nurses should be prepared to
address these issues and make initial assessments

The way in which patients adapt to their illness will be influenced by several ‘
variables including:

» age and stage of family development

» the nature of the disease

» the pattern of the illness -

« the individual and family's previous experience with disease and death

« the socio-economic status - :

e culture

» personality and learned coping mechanisms

Documenting a family tree often helps to reveal:
« family dynamics
« family support and location
« the health of the spouse
« previous experience of illness and death @
» family history of illness eg cancer of breast ,
« vulnerability to bereavement t

A social history is important to ensure that the patient and family have optimal
support at home. Aspects to be considered include: .
« with whom does the patient live?
« where does the patient live?
« house, flat, bungalow ,
« owner, rented, tied accomodation
» which floor? (accessibility)
» are appropriate support services involved?
* have appr?pr;ate allowances been applied
or’
- present or previous occupation and social
contacts

Knowledge of these aspec:ts is important for effective discharge planning. Befor
discharge confirmation should be sought from the patient, family and primary
healthcare team that the planned arrangements are both appropriate and
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4 Avoid assumptions. If a patient asks a question, never assume that you know
what they are referring to. Ask a question to clarify, or you may give an
inappropriate answer - ‘How long will it be?” may be referring to discharge
homei)ggt prognosis. If in doubt, reflect the question back: ‘How long will
what be?’. - ’

5 Explanations must be clear and simple, in terms the patient can
understand. Diagrams often help, but may also become a barrier between
patient and professional. Avoid detailed explanations and treatment options;
these are best discussed at a subsequent meeting. "Once he told me it was .

cancer, I did not hear anything else.”

6 Be positive: optimism is supportive, pessimism is not. Say for example ‘we
may not be able to cure you ‘but there are things we can do to make you feel

better and cope with your illness’.

7 Confirm that the patient has understood the information so far. ‘Is this
making sense?’ ' :

8 Allow ventilation of feelings. Do not discourage emotions and acknowledg
distress - say for example ‘have you been surprised by what [ have told
you?", ‘How are you feeling?’, *You look as if you are having a bit of a toug
time’, or ‘I'm sorry’ - simple but powerful. Use prompts as necessary, such 2
‘Is there anything that you are worried about?’ or ‘Is there anything (else)
you would like to ask me - anything at all?’. Listen and allow them time tc'

think how to phrase the questions. .

9 Summarise the situation and arrange for a follow up meeting, stating the da
and time if possible. In summarising, emphasise the positive, and outline
future treatment plans if appropnate. Printed information may be useful.

10 Ask who may be told about the diagnosis - ‘Would you like me to talk to
your family?’.

11 Ensure that the General Practitioner is informed of what was said,
although what was said and what the patient heard may be quite different.
Giving the patient a recording-of the interview is popular and effective. Oft

to speak with other family members.

12 The Do's and Don’ts of Communicating Bad News printed on the
following two pages is based on advice given by a Macmillan Nursing tear

and is reproduced with permission, from ‘Improving communication betwe
doctors and patients: A working party report’, London: Royal College of

Physicians, 1997.
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* Realise that patients will often be shocked on hearing bad news and that
their many questions may only surface later '

* End meeting in which bad news is imparted by arranging to meet again in
the near future to answer any questions. This also demonstrates to the
patient your commitment to them

* Write any information or insight you may have given or received in the
patient's notes

e Tell staff on duty what you have said. They may be involved in future
discussions ()

On the other hand: |

* Do not ask the relatives whether or not the patient should be told.
(This is unfair both on them and the patient)

* Do not agree not to tell the patient because the family forbids this

* Do not be afraid of patients or relatives expressing negative feelings or
crying. This reaction may be entirely appropriate and not caused by your
clumsiness |

* Do not tell lies which would lead to a breakdown of trust at a later stage

* Do not give more information than the patient needs or is asking for

* Do not use language that is too technical for the patient or family to
understand

* Do not use misleading euphemisms, eg ulcer ; ®

* Do not have general rules about "telling", eg "Everybody must be told
everything" or "Nobody must be told anythifig”

* Do not always answer direct questions directly. It may be appropriate to do
so but often direct questions such as "It may be cancer” or "Am I dying?"
contain a hidden question such as "Will I have uncontrolled pain?" or
"Should I make a will?". These hidden questions can be discovered by
replying initially with a question such as "I wonder what makes you ask
that?". One may discover that the patient already knows, tells you and is, in
fact, looking for clarification or reassurance

* Do not talk from the end of the bed with one foot in the door!

And finally:
* Be aware that it is unethical and technically a breach of confidentiality
to tell the relatives without the patient's consent
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3 Denial can be difficult for professionals to work with, particularly when they
prefer to communicate openly. However we must respect the needs of the
patient and their ability to cope with the information at that particular time.
Any attempts to modify denial should be for a specific reason, for example
improving compliance with treatment, reducing emotional distress or planning
care of dependants. '

Phrases such as ‘what if"...?" and ‘it's sometimes best to plan for the worst g
hope for the best’ can help to open up the conversation, but it is unrealistic to
expect all patients to come to terms with their mortality, indeed some are too
ill and too close to death to open up the conversation.

4 Carers may deny the seriousness of the illness and expect too much of the
patient. They need extra support to understand that life cannot continue as
before.

5 Doctors and nurses may also deny the seriousness of the patient's condition
and thus continue with or initiate inappropriate treatments. Teamwork and
cross-referral often help in the transition from curative to palliative treatment.

Collusion ~ f
Collusion occurs when the family conspire among themselves or with
professionals to withold information from, or lie to, the patient.

Collusion is a common probem particularly in the early stages of illness. We
must remember that families are often well-intentioned and acting in what they
believe to be the best interest of the patient. In trying to shield the patient, the
family's actions are of a protective and loving nature attempting to spare their
loved one from further pain and distress.

We should also respect the fact that the patient has the right to information about
his/her diagnosis first. Has the patient given permission for you to disclose
information about their diagnosis to their family? It is important to establish
whether the family is trying to protect themselves or the patient.
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SPIRITUAL CARE

All patients have spiritual needs whilst only some patients have religious need
Religion pertains to the outward practice of a spiritual understanding and/or the
framework for a system of beliefs, values, codes of conduct and rituals. The ter
spiritual can be taken broadly to mean a person’s belief in a power outside or
other than their own existence. Some people may use the word God, others m
be less specific. Strength of belief in this power can, however, be regarded aﬁ
distinct from any concept held about the precise nature of that power. |

When a person experiences a life crisis they will look to their belief system to
help them make sense of it. This then becomes a spiritual issue which may be
expressed by patients in questions such as ‘Why is this happening to me?".

If a person's spiritual values, beliefs, attitudes and religious practices do not
enable him to deal satisfactorily with questions concerning the infinite realities
and ultimate meaning and purpose in life, then this may well lead to a state of
spiritual dis-ease or spiritual pain. |
@

Possible indicators of spiritual pain include:
* A break with religious/cultural ties
* Sense of meaning/hopelessness -
* Sense of guilt/shame/loss of identity
~ ¢ Intense suffering
* Unresolved feelings/fear about death and dying
* Anger '

Principles of assessing and helping with spiritual nain

There are many ways in which to help directly or indirectly with Spiritual Pain.
They include a wide range of aspects of care that all help the patient to find
meaning and purpose. It is important to ask the patient/family whether they wish
to see a chaplain and to explain that chaplains will not be 'into hard sell religion'
but can help people explore these issues.
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CULTURE

Culture has an'impact on the way an individual lives and dies. |

In our society there are wide variations between people of different faiths, ethni
backgrounds and countries of origin. Within each ethnic/faith group, each perso
will express his/her cultural attitudes uniquely. This is influenced by upbringing
background, environment, beliefs and life experiences.

Areas where cultural influences play the greatest part include: attitudes towag
food and diet; how symptoms are described; language and the use of
colloquialisms; the role of the family, of individual family members and the
family hierarchical structure; issues of autonomy and confidentiality; attitudes
towards ill-health, western medicine and other therapies; attitudes towards deatt
rituals surrounding death,

Healthcare professionals may minimise conflicts over cultural issues by:
» ensuring that language is not a barrier by using appropriate interpretation
services; .
 demonstrating a willingness to listen and a wish to understand the culture;
» meeting the specific requirements (such as food, privacy, opportunity to
practce religious observances, etc) wherever possible;
» maintaining a dialogue and checking out where there is uncertainty about
cultural implications; )
« being prepared to negotiate boundaries and details of care.
H
Note that it is not always possible to meet all cultural requirements -
professionals must balance the needs of individuals with those of other patients.
However, it is always possible to attempt careful negotiation.

Above all, understand that each person is unique, regardless of his/her
cultural or ethnic background and professed faith

Do not make assumptions - ASK
Further reading

1  Neuberger J. Care for Dying People of Different Faiths. London: Lisa
Sainsbury Foundation, 1987

2  Sheldon F. Psychosocial palliative care. Cheltenham: Stanley Thomes,
1997

4







- TLEO000084-0064

For some. part of the work of grieving may be undergone before the actual
death of the deceased (anticipatory grieving). Although described in
sequence, bereavement reactions usually oscillate between phases.

|

For most people, no formal psychotherapeutic intervention is needed as the
personality, previous life experiences, social network and loving relationshi
with the bereaved enables them to come to terms with their loss, and often 1
grow personally through it. All that is often required is a watchful eye to

check that their grief is continuing normaily. o

For those with unresolved/abnormal grief professional intervention is
required. The needs of children and adolescents are often quite complex an:
they may also benefit from specialist support. Recognition of those likely tc
develop an abnormal grief reaction can also allow early supportive
intervention and prevent its development. Risk factors include an:

o unexpected/untimely death

e unpleasant death

« ambivalent relationship

« excessively dependent relationship

« child/adolescent (may be protected/excluded)

« social isolation

« excessive use of denial preventing anticipatory grieving o

« unresolved anger g

« previously unresolved losses

« previous psychiatric illness

« history of alcoholism/drug abuse

« other concurrent stressful life events

For many a trained volunteer who listens may be all that is needed in ordet
the bereaved to recognise and express their feelings and fears, enabling the
to make sense for themselves of the events which have occurred. Reassura
that what they are experiencing is 'normal' is extremely helpful. A chaplair
may also be helpful to those whose faith is shaken, destroyed or awakened

Some find meeting with a group of individuals who have undergone a sim
experience can be supportive. These groups may or may not have a trainec
facilitator.

Written information explaining what may be experienced and giving usefi

\ ‘
\
\
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FORMULARY

This list of drugs, dressings and other preparations recommended in this bookle!
is intended as an aid to pharmacists and others. The list is neither exhaustive noi
exclusive, and other products may be recommended or be more appropriate in
some circumstances. Often, only one drug is recommended from a whole class ¢

compounds: this should not be taken to imply that other preparations may not be
equally effective. Generic names are given for drugs with single constituents,

proprietary names for most compound formulations and for dressings. ¢
Adcortyl , 20
Adrenaline 44, 49
Allevyn 49
~ Aludrox 45

Amitriptyline 10, 11, 20, 34, 36
Aqueous cream 45
Arachis oil enema 22
Ascorbic acid ; 19, 47

~ Asilone - 31
Baclofen 10, 11, 31
Balneum 45
Betadine 19
Bisacodyl 22 ()
Bupivacaine : 11,30
Buprenorphine x
Calamine lotion - 45
Carbamazepine 10, 32
Chloral hydrate 36
Chlormethiazole 36, 45
Chlorpheniramine 45,49
Chlopromazine 31
Cholestyramine 45
Cimetidine 45, 46
Cisapride 13, 15, 17
Clinisorb 48, 49
Clomipramine 34
Clonazepam 10
Clonidine 10, 46
Cocodamol 6
Codanthramer 22
Codanthrusate

22
Codeine 9.23.30 ‘







Kaltostat

Ketamine

Lactulose
Lignocaine
Lofepramine
Loperamide
Loratidine -
Lorazepam
Lormetazepam

Magnesium hydroxide

Mebeverine

Medroxyprogesterone

Megestrol
Menthol inhalation

Menthol in aqueous cream

Methadone
Methotrimeprazine
Metoclopramide
Metronidazole
Mexilitine
Mianserin
Midazolam
Misoprostol
Morphine

Naproxen

Nifedipine
Nizatidine
Nystatin

Octreotide
Oilatum
Ondansetron
Opsite
Oraldene
Oxybutinin
Oxycellulose
Oxycodone
Oxygen

Pamidronate
Pancreatic enzymes

44, 49
10

22

47

34

17,23

. 45
13, 28,35

- 36

22

17

21

21

30

45

9,30

13, 15, 17, 26, 39, 40, 45
8, 13, 15, 17, 24, 26, 31
23,47, 48,49

10

34

10, 13, 26, 28, 32, 35, 39, 40
13

7,28, 30, 38, 47,49

6
- 10, 31
17
20

17, 18, 23, 26
45

15, 45

48

19

11

44

9

28, 39

10. 42
23

£ 11 A7
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